
Great Basin Water Co.  
2018 Integrated Resource Plan 

Volume II: Pahrump Division 
 February 28, 2018  

 
Prepared for: 

 

Prepared by:  

 
Valentine Environmental Engineers, LLC 

15845 South 46th Street 
Phoenix, AZ 85048 

480-283-8991 
 

 



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

i 

 
     
 

Table of Contents 

EXECUTIVE SUMMARY .............................................................................................. E-1 

SECTION 1.0:  INTRODUCTION ............................................................................... 1 

1.1  Report Organization .......................................................................................... 1 
[...]



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 40 

 
     
 

2.8.1.1.1  Collection Piping Existing Conditions Assessment 

The collection system is relatively small and only contains one lift station. The collection system 
is comprised of approximately 51,054 linear feet (“lf”) (approximately 10 miles) of 8-inch PVC 
material gravity main. The collection system was installed starting approximately mid 1980’s to 
mid 1990’s. A portion of the service area discharges into the sole lift station (Lift Station No. 4 
North) that then pumps north via a segment of forcemain to a manhole that then gravity feeds 
to the Plant F onsite lift station. The segment of forcemain from Lift Station No. 4 North to the 
manhole is the only forcemain in the system. No major blockages have been observed in the 
sewer collection system and there are no areas in the collection system that require frequent 
preventative maintenance. As in the other wastewater collection systems, I/I is observed during 
heavy rain events at the Plant F Wastewater Treatment Plant. GBWC seeks to reevaluate the 
video inspection performed in the mid-2000’s to assess needed replacement of sewer main.  

2.8.1.1.2  Lift Stations Existing Conditions Assessment 

There is a single lift station located in the Calvada North wastewater system designated as Lift 
Station No. 4 North. This lift station does not have odor control or any standby power; however, 
GBWC-PD owns a portable generator in the case of power outage. The lift station structure was 
installed in 1996 and is approximately 21 years old. The lift station structures are estimated to 
have 50 years of nominal useful life, indicating that this lift station structure will not need 
replacement at this time. 

2.8.1.2  Central Area – Calvada Valley 

Plant 3 is designated to serve the Calvada Valley development, which lies generally to the south 
of Nevada Route 372, east of Blagg Road, west of Highway 160, and north of Jaybird Road. The 
service area of Plant 3 slopes east to west falling 240 feet from the east to the west.   

There are approximately 11,500 parcels within the reasonable service area of Plant 3. Of the 
11,500 serviceable parcels, approximately 6,600 are currently designated as parcels to receive 
central sewer service. These 6,600 service connections would generate an average daily flow of 
11.65 million-gallons-per-day (“MGD”).   
 
2.8.1.2.1  Collection Piping Existing Conditions Assessment 

The collection system in the Calvada Valley area is comprised of over 282,569 lf (approximately 
54 miles) of 6-inch, 8-inch, 10-inch, 12-inch, 15-inch, 18-inch, and 21-inch Polyvinyl Chloride 
(“PVC”) material gravity mains and is also composed of force main.  No major blockages have 
been observed in the sewer collection system, though there is one area on Dandelion Street that 
requires preventative maintenance (through jetting) every 3 months due to dips in the line. As in 
the other wastewater collection systems, I/I is observed at the Plant 3 Wastewater Treatment 
Plant.   



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 41 

 
     
 

2.8.1.2.2  Lift Stations Existing Conditions Assessment 

The collection system is composed of 10 lift stations (LS).  Lift Stations 1, 2, and 3 pump directly 
to Plant 3. The remaining lift stations are re-pumped by one or more of these stations. Table 2.22 
details each lift station in the GBWC-PD Calvada Valley service area.  
 

Table: 2.22: Calvada Valley Wastewater Collection System Lift Stations 

 
Lift Station Year of Lift Station Structure 

 
Discharges To 

 
Capacity (MGD) 

1 1996  
Plant 3 0.662 

2 1995  
Plant 3 0.576 

3 1995  
Plant 3 0.792 

4 2010  
LS 3 0.808 

5 1999  
LS 1 0.199 

6 2002  
LS 2 0.324 

7 2001  
LS 4 0.288 

8 2016  
LS 3 0.051 

10 2010  
LS 4 0.764 

11 2010  
LS 10 0.764 

 
The locations of the lift stations are shown in the service area maps in Appendix D. Lift stations 
10 and 11 receives flow from the correctional facility on East Mesquite.  

Lift Stations 3, 4, 10, and 11 also have odor control in the form of carbon scrubbers. Lift station 
4 also has odor control in the form of ozone infusion. In addition, there is SCADA at Lift Station 
3, 4, 10 and 11. 

Lift Stations 3, 4, 10, and 11 have backup power.  These are permanent backup power generators.  
Lift Stations 1, 2, 5, 6, and 7 all have manual transfer switches to accept connection to a portable 
generator. Lift Station 8 is the only lift station that does not have the capability to connect to a 
portable generator upon power failure. With GBWC-PD only possessing one portable generator 
designated for water (and, one for wastewater), there are multiple facilities at risk in case of a 
major power outage. However, there are several features to prevent overflows in the case of 
power outage at lift stations 1 and 2. Lift station 1 can overflow to lift station 2, which can then 



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 42 

 
     
 

overflow to lift station 3. In addition, the high-level alarm at lift station 2 is wired into the SCADA 
at lift station 3.  

All lift station structures have been installed in the last 25 years. The lift station structures are 
estimated to have 50 years of nominal useful life, indicating that no lift station structures will 
need replacement at this time. 

Each lift station is a duplex lift station containing two pumps. For more information regarding 
each pump/motor and major piece of equipment as well as an assessment of remaining useful 
life, refer to the asset registry in Appendix A.  

2.8.1.3  Southern Area – Mountain Falls 

The Mountain Falls Wastewater Treatment Plant ("MF WWTP") is designated to serve the 
Mountain Falls development, which lies generally to the south of Gamebird Road, east of 
Homestead Road, west of Highway 160, and north of Manse Road. The service area of the MF 
WWTP is relatively flat, falling only 70 feet from the east to the west. There will be approximately 
8,300 parcels within the reasonable service area of MF WWTP.   

2.8.1.3.1  Collection Piping Existing Conditions Assessment 

The area is comprised of approximately 82,043 lf (approximately 16 miles) of 8-inch, 10-inch and 
12-inch PVC gravity mains which convey the wastewater directly to Mountain Falls Wastewater 
Plant for treatment. There is no force main in the Mountain Falls wastewater collection system. 
No major blockages have been observed in the sewer collection system and there are no areas 
in the collection system that require frequent maintenance. As in the other wastewater collection 
systems, I/I is observed at the Mountain Falls Wastewater Treatment Plant.  

2.8.1.3.2  Lift Stations Existing Conditions Assessment 

There are no lift stations in the Mountain Falls wastewater collection system. The wastewater 
flows by gravity to the treatment plant.   

2.8.1.4  Spring Mountain Motorsports Ranch 

The SMMR wastewater collection system is planned to have gravity sewer collection system and 
force main. The collection system is currently under construction, so an assessment of current 
conditions cannot be performed; however, the following sections provide a description of the 
collection system design as provided in the “Wastewater Lift Station and Force Main Spring 
Mountain Motorsports Ranch” design report prepared by Golder Associates Inc (April 29, 2016). 
This design report is included in Appendix M. The design report states that the force main and lift 
station are to be designed in accordance with regulations set by NDEP and in accordance with 
relevant NRS and NAC provisions. According to the design report in Appendix M, the collection 
system design flow is based on Las Vegas Valley Water District ("LVVWD") design code.   



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 43 

 
     
 

2.8.1.4.1  Collection Piping Existing Conditions Assessment 

The collection system will include both gravity pipe and force main. Gravity sewers will be 
combined into a manhole upstream of the wet well.  
 
The design of the collection system will include approximately 0.5 mile of 6-inch diameter HDPE 
force main to convey sewage from the lift station to the package wastewater treatment plant. 
The force main will cross beneath the race track near the WWTP, which will require a casing pipe 
be bored and jacked under the track. 
 
2.8.1.4.2  Lift Stations Existing Conditions Assessment 

The sewage lift station will be located at the low point of the development, which is the southeast 
corner of the SMMR project as shown in the map in Appendix D. The lift station discharge force 
main will convey the sewage to the package wastewater treatment plant.  

The lift station will include two 15-hp Flygt (Model NP3153HT3~464) submersible pumps 
operating in lead-lag that are capable of passing 3-inch solids with each rated for estimated peak 
flow of 287 gpm. The 5-ft diameter wet well will include level transducers and three-float system. 
This lift station discharge line will be equipped with all necessary valves and appurtenances. The 
lift station will also be equipped with a standby generator in the event of power loss. A control 
building will be located nearby. The design includes space in the control building for the addition 
of odor control if deemed necessary.  

2.8.2  Wastewater Treatment and Disposal 

2.8.2.1  Northern Area – Plant F 

The Northern service area has one facility – Plant F. Plant F is a 50,000 gpd package plant. 
Treatment includes a lift station, biological treatment and a chlorine contact tank for disinfection. 
Solids are treated in an aerobic digester and stored for hauling off-site. Existing flows to the 
facility are approximately 22,000 gpd (based on the average monthly 2016 influent flow). This 
facility has onsite backup power. 

2.8.2.1.1  Treatment System Existing Conditions Assessment 

The Plant F WWTP equipment was evaluated in the asset registry provided in Appendix A. This 
asset registry details each piece of major equipment with information including the year the 
equipment was procured/installed and remaining useful life. The majority of the equipment is in 
“very good” or “fair” condition based on age.  

2.8.2.1.2  Effluent Disposal Methods 

Effluent disposal at this facility is currently through on-site spray irrigation site.   



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 44 

 
     
 

2.8.2.2  Central Area – Plant 3  

Plant 3 is the wastewater facility for the Central service area. Plant 3 is a 1.50 MGD sequencing 
batch reactor (“SBR”) facility. The facility includes a surge tank, biological treatment, travelling 
bridge tertiary filters, and an ultraviolet and chlorine disinfection system. Solids are treated by 
aerobic digestion and dewatering prior to hauling off-site for ultimate disposal. The facility 
currently treats approximately 636,000 gpd (based on the average monthly 2016 influent flow). 
This facility has onsite backup power. 

2.8.2.2.1  Treatment System Existing Conditions Assessment 

The Plant 3 WWTP equipment was evaluated in the asset registry provided in Appendix A. This 
asset registry details each piece of major equipment with information including the year the 
equipment was procured/installed and remaining useful life. The majority of the equipment is in 
“good” or “fair” age-based condition.  

Equipment that is not in poor condition, but requires considerable maintenance are the three 
travelling bridge (sand) filters. The sand filter backwashing pumps require frequent replacement. 
In addition, the filter maintenance includes replacement and addition of sand media that is lost 
over relatively short periods of time.    

The solids handling equipment at Plant 3 consists of two sludge feed pumps, two screw press 
dewatering units, a polymer feed system and haul off container.  The equipment is located in a 
building at Plant 3. Currently, the equipment is only producing 50 gpm, which is undersized for 
the volume of solids to be treated, especially in the winter, which has resulted in the need to 
maximize use of the existing abandoned Marwood tanks for sludge storage to thicken solids. The 
process requires turning off air frequently to the tanks to decant and thicken solids, which 
continues to slow down the output of the existing dewatering unit. Operations staff work overtime 
during the winter months in order to keep up with the sludge treatment while performing their 
other regular duties. There are also certain components associated with the system which are 
difficult to obtain and have a long lead time. Regular replacement of expensive components is 
required to maintain a fully functional system.  The staff has found that the screens, sludge pump 
VFD, and polymer feed pump parts require replacement every 1 to 7 years, depending upon the 
component. Replacement of the current technology with a more efficient, higher capacity solids 
handling unit would assist the operations staff in reducing operations and maintenance costs. 

2.8.2.2.2  Effluent Disposal Methods 

Effluent disposal is through reclaim water provided to the adjacent 160 acres Discovery Park and 
the Lakeview Executive Golf Course (Lakeview). (Additionally, GBWC has proposed the use of 
reclaim water at a nearby public school complex.) The effluent is first diverted to a nearby holding 
pond where it is subsequently re-pumped for distribution to Lakeview and the other ponds and 
irrigation. RIBs as approved in Docket No. 15-01029, are pending in the Fifth District Judicial 
Court.   



GBWC 2018 Integrated Resource Plan  February 28, 2018 
Volume II of V: Pahrump Division  PN: 8595.005 

 

Page 45 

 
     
 

2.8.2.3  Southern Area – Mountain Falls  

Mountain Falls is the wastewater facility in the Southern service area. This is a facility similar in 
treatment to Plant 3. The treatment facility includes a lift station, SBR for biological treatment, 
filtration, and disinfection. Solids are treated by aerobic digestion and dewatered prior to hauling 
off-site for ultimate disposal. The facility currently treats approximately 72,000 gpd (based on the 
average monthly 2016 effluent flow) and has a rated capacity of 750,000 gpd. This facility has 
onsite backup power. 

2.8.2.3.1 Treatment System Existing Conditions Assessment 

The Mountain Falls WWTP equipment was evaluated in the asset registry provided in Appendix 
A. This asset registry details each piece of major equipment with information including the year 
the equipment was procured/installed and remaining useful life. The majority of the equipment 
is in “good” or “fair” age-based condition.  

2.8.2.3.2  Effluent Disposal Methods 

The effluent is used at the golf course for irrigation. 

2.8.2.4  Spring Mountain Motorsports Ranch  

The SMMR WWTP will be a pre-manufactured (packaged) plant that has been designed and 
purchased, but is not yet constructed. The design report prepared by Golder Associates Inc. 
entitled “Wastewater Treatment Plant Spring Mountain Motorsports Ranch” (May 4, 2016) details 
the design. This design report is provided in Appendix M. 

The WWTP is sized for approximately 108,000 GPD influent flow with wastewater loading detailed 
in the design report in Appendix M. The packaged treatment plant will be manufactured by FAST® 
and will utilize both suspended and fixed growth processes with anoxic denitrification. A clarifier 
will be provided for settling. Sludge will be pumped to an aerobic digester/holding tank and hauled 
to an offsite facility operated by GBWC-PD that has capacity for sludge dewatering and disposal. 
The plant will also include an equalization (EQ) basin and an influent flowmeter. Odor control will 